
PARTS MANUAL

© June 2022 by Vehicle Service Group.  All rights reserved.  		  CO10688.34 IN20855
Rev. B  6/22/2022



PHOENIX
PARTS MANUAL

CHIEF'S LIMITED ONE-YEAR

WARRANTY & LIABILITY

Chief Collision Technology warrants for one year from date of installation and/or
purchase any components of its PHOENIX Repair System which do not perform satis-
factorily due to defect caused by faulty material or workmanship.  Chief’s obligation
under this warranty is limited to the repair or replacement of products which are defec-
tive and which have not been misused, carelessly handled, or defaced by repair or
repairs made or attempted by others.

CHIEF COLLISION TECHNOLOGY DOES NOT ASSUME RESPONSIBILITY FOR 
ANY DEATH, INJURY OR PROPERTY DAMAGE RESULTING FROM THE OPERATOR’S 
NEGLIGENCE OR MISUSE OF THIS PRODUCT OR ITS ATTACHMENTS.  
CHIEF MAKES NO WRITTEN, EXPRESS OR IMPLIED WARRANTY WHATSOEVER 
OF MERCHANTABILITY OR FITNESS FOR A PARTICULAR PURPOSE OR OTHERWISE 
REGARDING THE EQUIPMENT OR ANY PART OF THE PRODUCT OTHER THAN THE 
LIMITED ONE-YEAR WARRANTY STATED ABOVE. 



3

PARTS INFORMATION

To order replacement parts for the Chief PHOENIX, 
contact an authorized representative of Chief 
Collision Technology, 800-445-9262
The parts listed in the PHOENIX Parts Manual (Part No. 
IN20855) represent what Chief Collision Technology 
considers to be user installed. Other repairs should be 
deferred to an authorized representative.

When contacting Chief Collision Technology by 
telephone or mail, provide the following information:  
name, name of business, business telephone num-
ber, and business address.  Additional information 
needed when ordering: description of part(s) and part 
number(s).  Also indicate the model for which the part 
is intended.

NOTE: Chief reserves the right to alter product specifi-
cations and/or package components without notice.

	 CAUTION:	 Always use Chief Collision 
			   Technology authorized replacement parts with 
			   the PHOENIX. When replacing any part make 
			   certain the part meets the original equipment 
			   requirements.

Electrical Components

All electrical cords and components must be replaced 
with Chief Collision Technology authorized replace-
ment parts

Hydraulic Hoses	

The two wire hoses furnished with this product meet 
the requirements of Parker #471TC, ISO 11237-1 type 
2SC, and have a working pressure of 5,000 psi.  They 
should not be used with any other system having a 
higher than 5,000 psi output.

All hydraulic components must be replaced with Chief 
Collision Technology authorized replacement parts.
 

Bolts/Fasteners

All bolts and fasteners must be replaced with Chief 
Collision Technology authorized replacement parts and 
must not be less than Grade 5 (Class 8.8).

Any bolt used in a pulling clamp that is frequently tight-
ened must be Grade 8 (Class 10.9).

All bolts lengths and diameters must be equal to those 
installed at the factory.

Chain

The 1/2 inch tower chains furnished with this product 
are a special alloy frame straightening chain designed 
exclusively for Chief Collision Technology to meet the 
rigid requirements of the collision repair industry.	
If replacement is required, purchase only the original 
Chief product from an authorized Chief Collision 
Technology representative.

The auxiliary 3/8 inch chains available for this product 
are a special alloy frame straightening chain designed 
exclusively for Chief Collision Technology to meet the 
rigid requirements of the collision repair industry. If 
replacement is required, purchase only the Chief 
product from an authorized Chief Collision Technology 
representative.

		  CAUTION: DO NOT use 3/8 inch chain on any 
				    towers.

Labels

Replacement SAFETY and WARNING labels are 
available in several languages, and may be ordered by 
contacting an authorized Chief Collision Technology 
representative.
 

PHOENIX
PARTS MANUAL



4

PHOENIX
PARTS MANUAL

Phoenix Model #’s:

PARTS LIST
PART NUMBER DESCRIPTION INPUT VOLTAGE SPECS
451321 Phoenix 20 Series - 22 ft. 115VAC 50/60 HZ Single Phase
451322 Phoenix 20 Series - 20 ft. 115VAC 50/60 HZ Single Phase
451331 Phoenix 30 Series - 22 ft. 115VAC 50/60 HZ Single Phase
451332 Phoenix 30 Series - 20 ft. 115VAC 50/60 HZ Single Phase
451341 Phoenix 40 Series - 22 ft. 115VAC 50/60 HZ Single Phase
451342 Phoenix 40 Series - 20 ft. 115VAC 50/60 HZ Single Phase

451421 Phoenix 20 Series - 22 ft. 208VAC 50/60 HZ Single Phase
451422 Phoenix 20 Series - 20 ft. 208VAC 50/60 HZ Single Phase
451431 Phoenix 30 Series - 22 ft. 208VAC 50/60 HZ Single Phase
451432 Phoenix 30 Series - 20 ft. 208VAC 50/60 HZ Single Phase
451441 Phoenix 40 Series - 22 ft. 208VAC 50/60 HZ Single Phase
451442 Phoenix 40 Series - 20 ft. 208VAC 50/60 HZ Single Phase

Notes:

	 •	 20 Series = 2 towers; 30 Series = 3 towers; 40 Series = 4 towers
	 •	 The only differences between model #’s are the quantity of towers and the power unit.



5

3

4

5 6

1 2

PARTS LIST
ITEM P/N* DESCRIPTION

1 CK140052 Goliath Pump / Controls Assembly, 115VAC 50/60HZ Single Phase
2 CK140054 Goliath Pump / Controls Assembly, 208VAC 50/60HZ Single Phase
3 451089 Goliath Cross-Member Assembly
4 CK110150 Goliath 10-Ton Tower
5 648880 Wheel Chock
6 CK110021 Serrated Anchor Stand

PHOENIX
PARTS MANUAL



6

UNIVERSAL ANCHOR STAND

1

2

PARTS LIST
ITEM P/N* DESCRIPTION

1 CK110017 UAS Assembly, Serrated
2 702082 Universal Anchoring System Metric (Short)

PHOENIX
PARTS MANUAL



7

ITEM QTY PART NO. DESCRIPTION

702082
UNIVERSAL ANCHORING SYSTEM

METRIC SHORT

1 1 539006 BOLT, HEX, M20 X 2.5 X 60MM, PLATED, HHCS
2 1 539008 BOLT, HEX, M20 X 2.5 X 140MM
3 1 539016 M20 X 2.5 HEX NUT, PLAIN
4 1 601738 3/4" FLAT WASHER, PLTD
5 1 606686 HEIGHT ADJUSTING PIN, UAS, PLATED
6 1 606860 FASTENER BAR, UAS METRIC
7 1 607371 FASTENER PLATE, UAS
8 1 607381 LOCKING COLLAR ASS'Y
9 2 621472 DECAL, CHIEF W/STRIPES
10 1 702067 UNI-BODY STAND ASSEMBLY

 1 

 2 

 3 

 4 

 5 

 6 

 7 

 8 

 9 

 10 

ITEM QTY PART NO. DESCRIPTION
1 4 092110 SPRING, COMPRESSION .720" X 1"
2 4 539002 M12 X 1.75MM X 60MM HHCS Grd. 10.9
3 4 CK130190 M12 X 1.75 HEX FLANGE NUT, CLASS 10, ZINC PLATED
4 4 912605 1/2” FLAT WASHER
5 1 CK110018 ADAPTER TUBE ASSEMBLY UAS SERRATED
6 2 CK110020 SERRATED JAW  ASSEMBLY
7 4 CK130009 SERRATED JAW INSERT
8 12 *CK130008 BUTTON-HEAD SOCKET C.S. M6 X 1.0 X 14MM LONG

*NOTE:
1. APPLY THREAD LOCKER #242 OR EQUAL
    TO EACH SCREW AND TIGHTEN.

 1 

 2 

 3 
 4  5 

 6 

 8  * 

 7 

CK110017
UAS ASSEMBLY SERRATED

PHOENIX
PARTS MANUAL



8

PHOENIX CROSS-MEMBER ASSEMBLY - 451089

3

1

2

2

5

4

1

PARTS LIST
ITEM P/N* DESCRIPTION

1 451148 Crossmember Lock, Goliath
2 450267 Pin, Crossmember Lock
3 450535 Weldment, Wide Impulse Crossmember
4 692054 Label Caution Crossmember Position
5 692092 Label, Caution Crossmember, Personal Injury

PHOENIX
PARTS MANUAL



9

PHOENIX 22 FT. DECK & PORTA-FRAME
ITEM QTY PART NO. DESCRIPTION

1 4 40218 5/16"NC x 1" Lg. HEX SHCS
2 4 40856 5/16" SAE FLAT WASHER, PLTD
3 2 41462 M8x1.25 x 20mm Lg. HHCS
4 10 41541 M8x1.25 HEX FLGD WZLOCK NUT, PLTD
5 16 095927 3/8"-16 x 1" Screw  BUTTON HEAD GR.8
6 2 305028 BUSHING,  1 1/4" BORE X 3/4" LONG DU
7 8 305030 WASHER; THRUST, 1 1/4"ID X 2 1/4" OD
8 2 305049 SCREW 10-32 x 1/2 SHCS 18-8 STAINLESS
9 2 450443 ROD EYE FOR UNLOCK (IMPULSE, EVHT, AND GOLIATH)

10 1 450445 ADAPTER, E/VHT TILT SWITCH 
11 8 450587 RETAINER, E/VHT LIFT CYLINDER BOTTOM
12 2 450832 5/16-18 x 1/2" SHCS 
13 2 450865 WELDMENT, IMPULSE VHT UNLOCK 
14 2 450878 BAR, IMPULSE VH UNLOCK 
15 3 451013 PIN, GOLIATH LIFT LONG 
16 1 451014 PIN, GOLIATH TILT 
17 2 451015 PIN, GOLIATH LIFT CYLINDER TOP
18 2 451017 PIN, GOLIATH LIFT CYLINDER BOTTOM
19 2 451018 GOLIATH LIFT RAM ASS'Y 
20 6 451019 FORMED CHANNEL, GOLIATH LEVEL PAD
21 2 451089 GOLIATH CROSS MEMBER ASS'Y 
22 2 451095 WELDMENT, GOLIATH LOCK ARM 
23 2 539010 BOLT, M20 X 2.5 X 120mm HHCS
24 6 539013 BOLT   GRD.8.8, ZINC PLTD
25 2 539016 M20x2.5 HEX NUT, PLAIN
26 2 601738 3/4" FLAT WASHER, PLTD
27 4 607371 Fastener Plate, UAS
28 2 632286 3/8"x3/8" SHOULDER BOLT 5/16-18 THREAD
29 2 648880 WHEEL CHOCK ASSEMBLY 
30 12 693468 CLIP RING 
31 12 707487 FLAT WASHER, 14 Ga 1.26" ID X 1.875" OD
32 2 451080E WELDMENT, GOLIATH LIFT LEG 
33 4 CK110021 SERRATED ANCHOR STAND, SINGLE
34 1 CK110152 POWER UNIT COVER WELD 
35 1 CK110153 PORTA-FRAME P/U PLATE WELD
36 1 CK110157 GOLIATH PORTA-FRAME  WELDMENT, 22FT
37 1 CK110158 GOLIATH DECK WELDMENT 22FT
38 1 CK110176 TRANSITION PLATE RIGHT
39 1 CK110177 TRANSITION PLATE  LEFT
40 2 CK110191 RAMP CHOCK ASSEMBLY
41 1 CK120233 PANEL, PORTA-FRAME WELD
42 1 CK120311 DECK HOSE COVER STAND
43 1 CK120368 DECK HOSE COVER STAND, RH
44 2 CK130163 3/8" SHOULDER BOLT x 1-5/8 LG, 5/16-18 THREAD
45 4 CK140073 COVER ASSEMBLY TOWER MANIFOLD

PHOENIX
PARTS MANUAL



10

PHOENIX 22 FT. DECK & PORTA-FRAME

 29
 

 33
 

 21
 

 36
 

 37
 

 40
 

 40
 

 39
 

 27
 

 23
 

 25
 

 38
 

 42
 

 45
 

 43
 

PHOENIX
PARTS MANUAL



11

PHOENIX 22 FT. DECK & PORTA-FRAME

 6 

 15
 

 16
 

SE
E D

ET
AI

L  
A

SE
E D

ET
AI

L  
B

 30
 

 31
 

 7 

 20
 

 24
 

 20
 

 20
 

 24
 

SE
E D

ET
AI

L  
F

 23
 

 26
 

 27
 

 27
 

 25
 

DE
TA

IL 
 A

 31
 

 30
 

DE
TA

IL 
 B

 31
 

 30
 

RE
AR

 VI
EW

SE
E D

ET
AI

L  
C

SE
E D

ET
AI

L  
H

DE
TA

IL 
 C

 30
 

 31
 

 7 

DE
TA

IL 
 F

 10
 

 8 

M
OU

NT
 O

N 
RI

GH
T S

ID
E

OF
 M

AC
HI

NE

DE
TA

IL 
 H

IN
ST

AL
L L

IFT
 R

AM
S W

ITH
FIT

TIN
G 

TO
W

AR
DS

 FL
OO

R

PHOENIX
PARTS MANUAL



12

PHOENIX 22 FT. DECK & PORTA-FRAME

NO
TE

S:
1. 

 LO
CK

 D
ISE

NG
AG

E A
SS

EM
BL

Y 
IS 

IN
ST

AL
LE

D 
ON

 TH
E

    
 M

AC
HI

NE
S R

IG
HT

 SI
DE

 O
NL

Y 
(1

) A
T E

AC
H 

EN
D.

2. 
 A

DD
 TH

RE
AD

 LO
CK

ER
 (L

OC
TIT

E #
24

2 o
r E

QU
AL

)
    

 TO
 C

K1
30

16
3 A

ND
 63

22
86

. 
 

DE
NO

TE
S R

IG
HT

SID
E O

F M
AC

HI
NE

 13
 

 9  28
 

 2 
 1 

 14
 

SE
E N

OT
E 2

SE
E

NO
TE

 2

SE
E N

OT
E  

1

 44
 

 41
 

PHOENIX
PARTS MANUAL



13

PHOENIX 22 FT. DECK & PORTA-FRAME

NOTES:
1.  INSTALL LIFT RAMS WITH FITTING TOWARDS FLOOR.
2.  ASSEMBLY OF LIFT LEG IS THE SAME FOR BOTH ENDS. 

 15  31  30 

 31  30 

 18 

 11 

 5 

 7 
 31 

 30 

 17 

 19 

 31  30 

 32 

 22 

 12 

SEE NOTE 1

PHOENIX
PARTS MANUAL



14

PHOENIX 22 FT. DECK & PORTA-FRAME

NO
TE

S:
1. 

 A
DD

 TH
RE

AD
 LO

CK
ER

 (L
OC

TIT
E #

24
2 o

r E
QU

AL
)

    
  T

O 
41

46
2 A

ND
 41

54
1. 

 

 3 
 3 

 4 

SE
E N

OT
E 1

SE
E N

OT
E 1

 4 

 35
 

 34
 

PHOENIX
PARTS MANUAL



15

PHOENIX 20 FT. DECK & PORTA-FRAME

ITEM QTY PART NO. DESCRIPTION
1 4 40218 5/16"NC x 1" Lg. HEX SHCS
2 4 40856 5/16" SAE FLAT WASHER, PLTD
3 2 41462 M8x1.25 x 20mm Lg. HHCS
4 10 41541 M8x1.25 HEX FLGD WZLOCK NUT, PLTD
5 16 095927 3/8"-16 x 1" Screw  BUTTON HEAD GR.8
6 2 305028 BUSHING,  1 1/4" BORE X 3/4" LONG DU
7 8 305030 WASHER; THRUST, 1 1/4"ID X 2 1/4" OD
8 2 305049 SCREW 10-32 x 1/2 SHCS 18-8 STAINLESS
9 2 450443 ROD EYE FOR UNLOCK (IMPULSE, EVHT, AND GOLIATH)

10 1 450445 ADAPTER, E/VHT TILT SWITCH 
11 8 450587 RETAINER, E/VHT LIFT CYLINDER BOTTOM
12 2 450832 5/16-18 x 1/2" SHCS 
13 2 450865 WELDMENT, IMPULSE VHT UNLOCK 
14 2 450878 BAR, IMPULSE VH UNLOCK 
15 3 451013 PIN, GOLIATH LIFT LONG 
16 1 451014 PIN, GOLIATH TILT 
17 2 451015 PIN, GOLIATH LIFT CYLINDER TOP
18 2 451017 PIN, GOLIATH LIFT CYLINDER BOTTOM
19 2 451018 GOLIATH LIFT RAM ASS'Y 
20 6 451019 FORMED CHANNEL, GOLIATH LEVEL PAD
21 2 451089 GOLIATH CROSS MEMBER ASS'Y 
22 2 451095 WELDMENT, GOLIATH LOCK ARM 
23 2 539010 BOLT, M20 X 2.5 X 120mm HHCS
24 6 539013 BOLT   GRD.8.8, ZINC PLTD
25 2 539016 M20x2.5 HEX NUT, PLAIN
26 2 601738 3/4" FLAT WASHER, PLTD
27 4 607371 Fastener Plate, UAS
28 2 632286 3/8"x3/8" SHOULDER BOLT 5/16-18 THREAD
29 2 648880 WHEEL CHOCK ASSEMBLY 
30 12 693468 CLIP RING 
31 12 707487 FLAT WASHER, 14 Ga 1.26" ID X 1.875" OD
32 2 451080E WELDMENT, GOLIATH LIFT LEG 
33 4 CK110021 SERRATED ANCHOR STAND, SINGLE
34 1 CK110152 POWER UNIT COVER WELD 
35 1 CK110153 PORTA-FRAME P/U PLATE WELD
36 1 CK110162 GOLIATH PORTA-FRAME  WELDMENT, 20FT
37 1 CK110165 GOLIATH DECK WELDMENT  20FT
38 1 CK110176 TRANSITION PLATE RIGHT
39 1 CK110177 TRANSITION PLATE  LEFT
40 2 CK110191 RAMP CHOCK ASSEMBLY
41 1 CK120233 PANEL, PORTA-FRAME WELD
42 1 CK120311 DECK HOSE COVER STAND
43 1 CK120368 DECK HOSE COVER STAND, RH
44 2 CK130163 3/8" SHOULDER BOLT x 1-5/8 LG, 5/16-18 THREAD
45 4 CK140073 COVER ASSEMBLY TOWER MANIFOLD

PHOENIX
PARTS MANUAL



16

PHOENIX 20 FT. DECK & PORTA-FRAME

RE
F:

RI
GH

T S
ID

E O
F M

AC
HI

NE
RE

FE
RS

 TO
 TH

E S
ID

E W
ITH

TA
BS

 O
N 

PO
RT

A-
FR

AM
E.

 36
 

 40
 

 40
 

 39
 

 38
 

 27
 

 25
 

 23
 

 33
 

 29
 

 37
 

 42
 

 45
 

 43
 

 21
 

PHOENIX
PARTS MANUAL



17

PHOENIX 20 FT. DECK & PORTA-FRAME

SE
E D

ET
AI

L  
A

SE
E D

ET
AI

L  
B

RE
AR

 VI
EW

DE
TA

IL 
 A

 30
 

 31
 

 7 

DE
TA

IL 
 B

IN
ST

AL
L L

IFT
 R

AM
S W

ITH
FIT

TIN
G 

TO
W

AR
DS

 FL
OO

R

SE
E D

ET
AI

L  
F

SE
E D

ET
AI

L  
G

SE
E D

ET
AI

L  
H

 16
 

 15
 

 6 

 7 
 30

 

 31
 

 20
 

 20
 

 24
 

 20
 

 24
 

 23
 

 26
 

 27
 

 27
 

 25
 

DE
TA

IL 
 F

 30
 

 31
 

DE
TA

IL 
 G

 30
 

 31
 

DE
TA

IL 
 H

M
OU

NT
 O

N 
RI

GH
T S

ID
E 

OF
 M

AC
HI

NE

 10
 

 8 

PHOENIX
PARTS MANUAL



18

PHOENIX 20 FT. DECK & PORTA-FRAME

NO
TE

S:
1. 

 LO
CK

 D
ISE

NG
AG

E A
SS

EM
BL

Y 
IS 

IN
ST

AL
LE

D 
ON

 TH
E

    
 M

AC
HI

NE
S R

IG
HT

 SI
DE

 O
NL

Y 
(1

) A
T E

AC
H 

EN
D.

2. 
 A

DD
 TH

RE
AD

 LO
CK

ER
 (L

OC
TIT

E #
24

2 o
r E

QU
AL

)
    

 TO
 C

K1
30

16
3 A

ND
 63

22
86

. 
 

SE
E N

OT
E 2

DE
NO

TE
S R

IG
HT

 SI
DE

OF
 M

AC
HI

NE

SE
E N

OT
E 1

SE
E N

OT
E 2

 2 

 14
 

 1 

 9 

 13
 

 28
 

 44
 

 41
 

PHOENIX
PARTS MANUAL



19

PHOENIX 20 FT. DECK & PORTA-FRAME

NO
TE

S:
1. 

 IN
ST

AL
L L

IFT
 R

AM
S W

ITH
 FI

TT
IN

G 
TO

W
AR

DS
 FL

OO
R.

2. 
 A

SS
EM

BL
Y 

OF
 LI

FT
 LE

G 
IS 

TH
E S

AM
E F

OR
 B

OT
H 

EN
DS

. 

SE
E N

OT
E  

1

 30
 

 31
 

 18
 

 11
 

 5 

 12
 

 15
 

 31
 

 30
 

 31
 

 30
 

 17
 

 22
 

 19
 

 7 

 31
 

 30
 

 32
 

PHOENIX
PARTS MANUAL



20

PHOENIX 20 FT. DECK & PORTA-FRAME

NO
TE

S:
1. 

 A
DD

 TH
RE

AD
 LO

CK
ER

 (L
OC

TIT
E #

24
2 o

r E
QU

AL
    

TO
 41

64
2 A

ND
 41

54
1.

SE
E N

OT
E  

1

SE
E N

OT
E 1

 4 

 35
 

 34
 

 3 
 3 

 4 

PHOENIX
PARTS MANUAL



21

RAMP CHOCK ASSEMBLY

ITE
M

QT
Y

PA
RT

 N
O.

DE
SC

RI
PT

IO
N

1
3

40
05

0
#1

0-
24

NC
 x 

3/
4 S

L T
RU

SS
 H

M
S, 

PL
TD

2
3

40
63

3
#1

0-
24

NC
 H

EX
 FL

GD
 W

ZL
OC

K 
NU

T, 
PL

TD
3

1
CK

12
03

08
RA

M
P C

HO
CK

 PI
N 

CH
IEF

4
2

CK
13

01
55

LO
CK

IN
G 

LY
NC

H 
PI

N 
W

ITH
 RI

NG
5

1
FC

13
4-

33
RA

M
P C

HO
CK

 SL
ID

E
6

1
S1

20
20

7
RA

M
P C

HO
CK

 W
EL

D

NO
TE

S:
1. 

 R
AM

P F
IN

ISH
: R

ED
 R

AL
30

02
, w

/N
ON

-S
KI

D.

    

 5 

 3 

 1 

 2 

 4 

 6 

PHOENIX
PARTS MANUAL



22

P/U MOTOR BOX ASSEMBLY 115V, 50/60 Hz, 1 Ph

ITE
M

QT
Y

PA
RT

 N
O.

DE
SC

RI
PT

IO
N

1
4

40
20

8
5/

16
"-1

8N
C 

x 1
 1/

4"
 Lg

 H
HC

S, 
GR

D5
 PL

TD
2

4
40

21
7

5/
16

" U
SS

 FL
AT

 W
AS

HE
R, 

PL
TD

3
1

40
65

7
3/

8"
-1

6N
C 

HE
X 

NY
LO

N 
IN

SE
RT

 LO
CK

NU
T

4
1

40
82

0
3/

8"
 U

SS
 FL

AT
 W

AS
HE

R, 
PL

TD
5

4
40

85
4

5/
16

" E
XT

 TO
OT

H 
LW

, P
LT

D
6

1
CK

11
02

24
Ch

ief
 H

or
izo

nt
al 

Po
we

r P
ac

k A
ss

em
bl

y
7

1
CK

14
00

53
EN

CL
OS

UR
E A

SS
EM

BL
Y 

11
5V

8
4

FA
72

10
-4

M
6 F

LA
T W

AS
HE

R, 
PL

TD
9

4
FA

72
10

-5
M

6 X
 1,

 16
M

M
 LG

. (T
AN

K T
O 

PU
M

P)
    

    
   T

OR
QU

E T
O:

 10
  N

m

NO
TE

S:
1. 

 A
PP

LY
 TH

RE
AD

LO
CK

ER
, L

OC
TIT

E 2
42

 o
r E

QU
AL

.

M
OT

OR
 C

ON
NE

CT
IO

N 
DI

AG
RA

M
S

SE
E N

OT
E 1

RE
F

CK
11

01
53

PO
RT

-F
RA

M
E P

/U
 PL

AT
E W

EL
D  

SE
E N

OT
E 1

 2  5  1 

 8  9 

PO
SIT

IO
N 

BO
X W

ITH
 C

IR
CU

IT
BR

EA
KE

R F
AC

IN
G 

TH
IS 

SID
E 

 3 

 4 

 6 

 7 

PHOENIX
PARTS MANUAL



23

ENCLOSURE ASSEMBLY 115V

ITE
M

QT
Y

PA
RT

 N
O.

DE
SC

RI
PT

IO
N

1
1

30
50

94
LA

BE
L, 

W
AR

NI
NG

- E
XC

EL
 D

O 
NO

T E
NT

ER
2

1
45

09
52

PC
B 

AS
SE

M
BL

Y 
3

6
45

09
57

#8
-3

2 N
YL

ON
 LO

CK
NU

T
4

6
45

09
73

PC
B 

SP
AC

ER
 SU

PP
OR

T, 
PL

AS
TIC

5
6

45
09

82
SC

RE
W

, #
8-

32
 X

 1"
, B

UT
TO

N-
HE

AD
 B

LA
CK

6
1

63
82

70
CI

RC
UI

T B
RE

AK
ER

 PU
M

P M
OT

OR
 12

0V
 25

A
7

2
63

82
72

QU
IC

K-
CO

NN
EC

TS
 FO

R C
ON

TA
CT

OR
 W

IR
ES

8
1

69
20

03
LA

BE
L, 

CA
UT

IO
N,

  L
OC

K 
LE

VE
L

9
1

69
21

44
LA

BE
L, 

W
AR

NI
NG

 EN
CL

OS
UR

E
10

3
79

64
94

RI
NG

 TE
RM

. #
10

 St
ud

, 1
0-

12
AW

G 
In

su
lat

ed
11

1
CK

13
01

05
4-

BU
TT

ON
 PE

ND
EN

T C
HI

EF
12

1
CK

13
01

19
GO

LIA
TH

 C
ON

TR
OL

 B
OX

13
1

CK
13

01
20

PO
W

ER
 C

OR
D 

AS
SE

M
BL

Y 
GO

LIA
TH

, 1
15

V
14

1
CK

13
01

21
M

OT
OR

 C
OR

D,
 G

OL
IA

TH
 12

/3
 C

OR
D

15
1

CK
13

01
22

V1
 C

AB
LE

 A
SS

M
 G

OL
IA

TH
16

1
CK

13
01

23
V2

 C
AB

LE
 A

SS
M

 G
OL

IA
TH

17
1

CK
13

01
24

V3
 C

AB
LE

 A
SS

M
 G

OL
IA

TH
18

1
CK

13
01

26
TIL

T S
W

ITC
H 

CA
BL

E  
AS

SE
M

BL
Y

19
1

CK
13

02
10

V3
 C

AB
LE

 A
SS

M
 G

OL
IA

TH
20

7
CK

13
02

11
CO

RD
 G

RI
P 3

20
0

21
1

CK
13

02
12

CO
RD

 G
RI

P 3
45

8
22

1
FA

79
58

-2
8

1/
2"

 N
PT

 C
OR

D 
GR

IP,
 LI

QU
ID

-T
IG

HT
23

2
FA

81
06

M
AL

E S
PA

DE
 TE

RM
IN

AL
 TE

 P/
N 

2-
52

01
03

-2
 O

R E
QU

IV
24

1
NP

14
53

GO
LIA

TH
-H

OR
Z 

EL
EC

TR
IC

AL
 SC

HE
M

AT
IC

, N
AM

EP
LA

TE

NO
TE

S:
1. 

 FO
R W

IR
IN

G 
DI

AG
RA

M
, S

EE
 W

D0
75

2. 
 LO

CA
TE

 D
EC

AL
 A

PP
RO

X 
AS

 SH
OW

N.
3. 

 SE
T P

CB
 (4

50
95

2)
 JU

M
PE

RS
 TO

 11
5V

,
    

SE
E D

IA
GR

AM
.

4. 
 79

64
94

 U
SE

D 
W

ITH
 M

OT
OR

 C
OR

D.
5. 

 63
82

72
 U

SE
D 

W
ITH

 C
IR

CU
IT 

BR
EA

KE
R.

6. 
 FA

81
06

 U
SE

D 
TO

 C
ON

NE
CT

 PE
ND

EN
T W

IR
E

    
TO

 A
IR

 VA
LV

E W
IR

E &
 V

T D
in

 C
ON

NE
CT

OR
.

NO
TE

S:
1. 

 FO
R W

IR
IN

G 
DI

AG
RA

M
, S

EE
 W

D0
75

2. 
 SE

T P
CB

 JU
M

PE
RS

 TO
 11

5V

 12
 

 5 

 4 

 2 

 3 

 1 
SE

E N
OT

E 2

11
5V

 

22
0V 

PC
B 

JU
M

PE
RS

DI
AG

RA
M

PHOENIX
PARTS MANUAL



24

ENCLOSURE ASSEMBLY 115V

VI
EW

IN
G 

UN
DE

RS
ID

E O
F L

ID

SE
E N

OT
E 2

V3
 C

AB
LE

 A
SS

EM
BL

Y 
RE

F. 
 C

K1
30

12
4

M
OT

OR
 C

OR
D

RE
F. 

 C
K1

30
12

1

V2
 C

AB
LE

 A
SS

EM
BL

Y
RE

F. 
 C

K1
30

12
3

V1
 C

AB
LE

 A
SS

EM
BL

Y
RE

F. 
 C

K1
30

12
2

PO
W

ER
 C

OR
D 

AS
SE

M
BL

Y
RE

F. 
 C

K1
30

12
0

AI
R V

AL
VE

 C
AB

LE
 (C

K1
10

14
9)

TIL
T C

AB
LE

 A
SS

EM
BL

Y
RE

F. 
 C

K1
30

12
6

PE
ND

AN
T A

SS
EM

BL
Y

RE
F. 

CK
13

01
05

SE
E N

OT
E 2

 22
 

 20
 

 20
 

 20
  20

 

 21
 

 20
 

 20
 

 20
  9 

 6 

SE
E N

OT
E 2

VT
 C

AB
LE

 A
SS

EM
BL

Y
RE

F. 
 C

K1
30

21
0

SE
E N

OT
E 2

 8 

 24
 

PHOENIX
PARTS MANUAL



25

P/U MOTOR BOX ASSEMBLY 208V, 50/60 Hz, 1 Ph

ITE
M

QT
Y

PA
RT

 N
O.

DE
SC

RI
PT

IO
N

1
4

40
20

8
5/

16
"-1

8N
C 

x 1
 1/

4"
 Lg

 H
HC

S, 
GR

D5
 PL

TD
2

4
40

21
7

5/
16

" U
SS

 FL
AT

 W
AS

HE
R, 

PL
TD

3
1

40
65

7
3/

8"
-1

6N
C 

HE
X 

NY
LO

N 
IN

SE
RT

 LO
CK

NU
T

4
1

40
82

0
3/

8"
 U

SS
 FL

AT
 W

AS
HE

R, 
PL

TD
5

4
40

85
4

5/
16

" E
XT

 TO
OT

H 
LW

, P
LT

D
6

1
CK

11
02

24
Ch

ief
 H

or
izo

nt
al 

Po
we

r P
ac

k A
ss

em
bl

y
7

1
CK

14
00

55
EN

CL
OS

UR
E A

SS
EM

BL
Y 

20
8V

8
4

FA
72

10
-4

M
6 F

LA
T W

AS
HE

R, 
PL

TD
9

4
FA

72
10

-5
M

6 X
 1,

 16
M

M
 LG

. (T
AN

K T
O 

PU
M

P)
    

    
   T

OR
QU

E T
O:

 10
  N

m

M
OT

OR
 C

ON
NE

CT
IO

N 
DI

AG
RA

M

SE
E N

OT
E 1

 7 

RE
F

CK
11

01
53

PO
RT

-F
RA

M
E P

/U
 PL

AT
E W

EL
D

 6 

 2 

 5  1 

 4  3 

 8 
 9 

PO
SIT

IO
N 

BO
X W

ITH
 C

IR
CU

IT
BR

EA
KE

R F
AC

IN
G 

TH
IS 

SID
E.

PHOENIX
PARTS MANUAL



26

ENCLOSURE ASSEMBLY 208V
NO

TE
S:

1. 
 FO

R W
IR

IN
G 

DI
AG

RA
M

, S
EE

 W
D0

75
2. 

 LO
CA

TE
 D

EC
AL

 A
PP

RO
X 

AS
 SH

OW
N.

3. 
 SE

T P
CB

 (4
50

95
2)

 JU
M

PE
RS

 TO
 22

0V
,

    
SE

E D
IA

GR
AM

.
4. 

 79
64

94
 U

SE
D 

W
ITH

 M
OT

OR
 C

OR
D.

5. 
 63

82
72

 U
SE

D 
W

ITH
 C

IR
CU

IT 
BR

EA
KE

R.
6. 

 FA
81

06
 U

SE
D 

TO
 C

ON
NE

CT
 PE

ND
EN

T W
IR

E
    

TO
 A

IR
 VA

LV
E W

IR
E &

 V
T D

IN
 C

ON
NE

CT
OR

11
5V

 

22
0V 

PC
B 

JU
M

PE
RS

DI
AG

RA
M

NO
TE

S:
1. 

 FO
R W

IR
IN

G 
DI

AG
RA

M
, S

EE
 W

D0
75

2. 
 SE

T P
CB

 JU
M

PE
RS

 TO
 22

0V

 12
 

 5 

 4 

 2  3 

 1 
SE

E N
OT

E 2

ITE
M

QT
Y

PA
RT

 N
O.

DE
SC

RI
PT

IO
N

1
1

30
50

94
LA

BE
L, 

W
AR

NI
NG

- E
XC

EL
 D

O 
NO

T E
NT

ER
2

1
45

09
52

PC
B 

AS
SE

M
BL

Y 
3

6
45

09
57

#8
-3

2 N
YL

ON
 LO

CK
NU

T
4

6
45

09
73

PC
B 

SP
AC

ER
 SU

PP
OR

T, 
PL

AS
TIC

5
6

45
09

82
SC

RE
W

, #
8-

32
 X

 1"
, B

UT
TO

N-
HE

AD
 B

LA
CK

6
1

63
82

70
CI

RC
UI

T B
RE

AK
ER

 PU
M

P M
OT

OR
 12

0V
 25

A
7

2
63

82
72

QU
IC

K-
CO

NN
EC

TS
 FO

R C
ON

TA
CT

OR
 W

IR
ES

8
1

69
20

03
LA

BE
L, 

CA
UT

IO
N,

  L
OC

K 
LE

VE
L

9
1

69
21

44
LA

BE
L, 

W
AR

NI
NG

 EN
CL

OS
UR

E
10

3
79

64
94

RI
NG

 TE
RM

. #
10

 St
ud

, 1
0-

12
AW

G 
In

su
lat

ed
11

1
CK

13
01

05
4-

BU
TT

ON
 PE

ND
EN

T C
HI

EF
12

1
CK

13
01

19
GO

LIA
TH

 C
ON

TR
OL

 B
OX

13
1

CK
13

01
22

V1
 C

AB
LE

 A
SS

M
 G

OL
IA

TH
14

1
CK

13
01

23
V2

 C
AB

LE
 A

SS
M

 G
OL

IA
TH

15
1

CK
13

01
24

V3
 C

AB
LE

 A
SS

M
 G

OL
IA

TH
16

1
CK

13
01

26
TIL

T S
W

ITC
H 

CA
BL

E  
AS

SE
M

BL
Y

17
1

CK
13

01
29

PO
W

ER
 C

OR
D,

 G
OL

IA
TH

 C
E, 

 12
/3

 
18

1
CK

13
01

30
M

OT
OR

 C
OR

D,
 G

OL
IA

TH
 C

E, 
 12

/3
 C

OR
D

19
1

CK
13

02
10

V3
 C

AB
LE

 A
SS

M
 G

OL
IA

TH
20

7
CK

13
02

11
CO

RD
 G

RI
P 3

20
0

21
1

CK
13

02
12

CO
RD

 G
RI

P 3
45

8
22

1
FA

79
58

-2
8

1/
2"

 N
PT

 C
OR

D 
GR

IP,
 LI

QU
ID

-T
IG

HT
23

2
FA

81
06

M
AL

E S
PA

DE
 TE

RM
IN

AL
 TE

 P/
N 

2-
52

01
03

-2
 O

R E
QU

IV
24

1
NP

14
53

GO
LIA

TH
-H

OR
Z 

EL
EC

TR
IC

AL
 SC

HE
M

AT
IC

, N
AM

EP
LA

TE

PHOENIX
PARTS MANUAL



27

ENCLOSURE ASSEMBLY 208V

SE
E N

OT
E 2

V3
 C

AB
LE

 A
SS

EM
BL

Y 
RE

F. 
 C

K1
30

12
4

M
OT

OR
 C

OR
D

RE
F. 

 C
K1

30
13

0

V2
 C

AB
LE

 A
SS

EM
BL

Y
RE

F. 
 C

K1
30

12
3

V1
 C

AB
LE

 A
SS

EM
BL

Y
RE

F. 
 C

K1
30

12
2

PO
W

ER
 C

OR
D

RE
F. 

 C
K1

30
12

9

TIL
T C

AB
LE

 A
SS

EM
BL

Y
RE

F. 
 C

K1
30

12
6

PE
ND

AN
T A

SS
EM

BL
Y

RE
F. 

CK
13

01
05

SE
E N

OT
E 2

AI
R V

AL
VE

 C
AB

LE
 (C

K1
10

14
9)

 9 

 6 

 21
 

 22
 

 20
 

 20
 

 20
 

 20
 

 20
 

 20
 

 20
 

SE
E N

OT
E 2

VT
 C

AB
LE

 A
SS

EM
BL

Y 
RE

F. 
 C

K1
30

21
0

VI
EW

IN
G 

UN
DE

RS
ID

E O
F L

ID

SE
E N

OT
E 2

 8 

 24
 

PHOENIX
PARTS MANUAL



28

HORIZONTAL POWER PACK

EL
EC

TR
IC

AL
:

M
OT

OR
 VO

LT
AG

E: 
11

5-
20

8/
23

0V
 50

/6
0H

z
M

OT
OR

 PO
W

ER
: 1

.5k
W

 (N
om

in
al)

M
OT

OR
 SP

EE
D:

 17
50

 RP
M

NO
M

IN
AL

 C
OI

L V
OL

TA
GE

: 2
4V

 D
C

SW
ITC

H-
ON

-T
IM

E: 
10

0%
 (C

on
tin

uo
us

 O
pe

ra
tio

n)
TY

PE
 O

F C
ON

NE
CT

IO
N:

 C
oi

l: I
nt

eg
ra

l D
IN

 43
65

0
SA

FE
TY

 TY
PE

: M
ot

or
: IP

54
    

Co
ils

: IP
65

ITE
M

PA
RT

 N
O.

DE
SC

RI
PT

IO
N

1
CK

13
02

30
M

ot
or

 C
O 

1.5
kW

-2
HP

-4
P-

11
5-

20
8/

23
0-

60
 U

L
2

CK
13

02
31

Ge
ar

 Pu
m

p 
1,6

0c
cm

 D
C 

2-
Po

rt 
lc-

lo
ng

-G
3/

8
3

CK
13

02
32

Lo
ng

 C
ou

pl
in

g-
Un

ive
rsa

l
4

CK
13

02
33

RV
06

C-
01

-C
-N

-5
00

V
5

CK
13

02
34

Vo
nb

er
g V

elo
cit

y F
us

e 2
80

01
-8

04
-0

.5
6

CK
13

02
35

Re
se

rv
oi

r 4
45

m
m

 xr
d 

12
1

7
CK

13
02

36
Br

ea
th

er
 G

1/
2 C

O1
/D

C1
8

CK
13

02
37

SR
06

-0
1-

C-
N-

1.0
V0

.5
9

CK
13

02
38

SR
08

-0
1-

C-
N-

0.5
V

V1
CK

13
02

39
W

S0
8W

-0
1-

C-
N-

0 W
ith

ou
t C

oi
l Q

S
V2

CK
13

02
39

W
S0

8W
-0

1-
C-

N-
0 W

ith
ou

t C
oi

l Q
S

V3
CK

13
02

39
W

S0
8W

-0
1-

C-
N-

0 W
ith

ou
t C

oi
l Q

S
VT

CK
13

02
40

W
S1

0Z
-0

1-
C-

N-
0 W

ith
ou

t C
oi

l Q
S

10
CK

13
02

41
Su

ct
io

n 
St

ra
in

er
 - 8

0 M
es

h 
1/

2”
 N

PT
11

CK
13

02
42

RV
06

A-
01

-C
-N

-0
1 Q

S

13
CK

13
02

43
14

CK
13

02
44

Ca
p,

 Pr
ot

ec
tiv

e
12 S1

CK
13

02
45

K 
Ca

p 
Di

re
ct

 O
pe

ra
tin

g V
alv

es

S2
CK

13
02

45
Co

il 2
4D

G 
-4

0-
18

36
 Q

S
Co

il 2
4D

G 
-4

0-
18

36
 Q

S

S3
CK

13
02

45
Co

il 2
4D

G 
-4

0-
18

36
 Q

S
S4

CK
13

02
45

Co
il 2

4D
G 

-4
0-

18
36

 U
L V

0

PHOENIX
PARTS MANUAL



29

PORTA-FRAME PANEL ASSEMBLY

ITE
M

QT
Y

PA
RT

 N
O.

DE
SC

RI
PT

IO
N

1
2

41
22

3
#4

-4
0N

C 
X 

1"
 Lg

. R
HM

S

2
2

41
62

8
#4

-4
0 N

YL
ON

 IN
SE

RT
 LO

CK
NU

T M
M

C 
#9

06
33

A0
05

3
2

45
01

10
SE

LF
 RE

TA
IN

IN
G 

W
AS

HE
R 3

/8
" B

OL
T S

IZ
E

4
1

69
20

02
DE

CA
L, 

W
AR

NI
NG

 - B
EL

OW
 G

RA
DE

 / 
FL

OO
R L

EV
EL

 

5
1

69
20

55
LA

BE
L, 

CA
UT

IO
N 

LIF
T O

PE
RA

TIO
N 

IM
PL

US
E E

-V
HT

6
1

69
21

44
LA

BE
L, 

W
AR

NI
NG

 EN
CL

OS
UR

E

7
2

69
25

88
BO

LT
 3/

8-
16

 U
NC

 *3
/4

 G
RA

DE
 5 

PL
AT

ED

8
1

CK
11

01
49

AI
R V

AL
VE

  A
SS

EM
BL

Y 

9
1

CK
13

01
06

1/
4"

 O
D 

NY
LO

N 
TU

BE
 N

AT
UR

AL

10
2

CK
13

02
11

CO
RD

 G
RI

P 3
20

0

11
1

FC
51

24
-1

HA
LF

 C
OU

PL
IN

G 

12
1

FC
51

91
-6

1/
4"

 TU
BE

 TO
 1/

4"
 N

PT
 PU

SH
 C

ON
NE

CT
OR

13
1

NP
13

96
NA

M
EP

LA
TE

 IN
DO

OR
 U

SE
 O

NL
Y

CK
13

01
06

US
E F

OR
 C

K1
30

10
5

PE
ND

EN
T US

E F
OR

 PO
W

ER
 C

OR
D

NO
TE

S:
1. 

 A
PP

LY
 TH

RE
AD

 SE
AL

AN
T (

LO
CT

ITE
 56

9)
 o

r E
QU

AL
    

TO
 TH

RE
AD

S B
EF

OR
E A

SS
EM

BL
Y.

2. 
 A

PP
LY

 TH
RE

AD
 LO

CK
ER

 (L
OC

TIT
E #

24
2 o

r E
QU

AL
    

TO
 TH

RE
AD

S B
EF

OR
E A

SS
EM

BL
Y.

3. 
 LO

CA
TE

 D
EC

AL
S A

PP
RO

X 
AS

 SH
OW

N.
4. 

 C
K1

20
23

3 S
UP

PL
IED

 BY
 VS

GA
 W

ITH
 R

AC
K 

M
AC

HI
NE

. 
5. 

 LO
CA

TE
 D

EC
AL

S A
PP

RO
X 

AS
 SH

OW
N

 11
 

 7 

 3 

LE
FT

RI
GH

T

 6 
 5 

 4 

CK
12

02
33

 10
 

 10
 

 13
 

RI
GH

T E
ND

 VI
EW

 2  1 

LE
FT

 EN
D 

VI
EW

 8 

 12
 

FR
ON

T V
IEW

PHOENIX
PARTS MANUAL



30

PHOENIX
PARTS MANUAL



31

TOWER PARTS PACKAGE, PHOENIX 360 - 10 TON

ITEM QTY PART NO. DESCRIPTION

1 2 305030 WASHER; THRUST, 1 1/4"ID X 2 1/4" OD

2 2 450146 CAM,FOLLOWER 1-1/4"X3/4"HOLE

3 3 450195 SCREW, 3/8-16 X 1" SOCKET HEAD CAP 

4 1 450227 BOLT, 3/8" X 2" SHOULDER, 5/16-18 TH

5 2 450235 ASSEMBLY, TOWER OUTSIDE WHEEL

6 4 450236 BOLT, 3/8-16 X 3" SOCKET SHCS

7 2 450243 SCREW, 3/8-16 X 1/2 SOCKET HEAD CAP

8 1 450282 LOCK NUT, 5/16"-18 NYLON LOCK INSERT

9 1 450283 BOLT, SHLDR, 3/8" X 1.25",5/16"-18

10 1 602829 ASSEMBLY, TOWER COLLAR LOCKING KNOB

11 2 629773 BOLT, HHCS, 3/4-10NC X 2 3/4" GR 8

12 8 693468 CLIP RING 

13 2 770016 NUT, 3/4-10NC LOCK JAM GR5 PL

14 4 305063Y WASHER 

15 1 CK120090Y 360 TOWER HOOK 

16 1 450234Y SPACER 

17 2 450241Y WASHER 

18 1 450244Y KEY 6.3 X 6.3 X 25.4

19 2 450259Y DOWEL PIN 360-10 TON LOCK

20 1 450279Y BAR 360-10 TON LOCK

21 4 450281Y SHIM 360 TOWER

22 1 450284Y WASHER 

23 1 450510Y SURE LOCK ASSIST IMPLUSE

24 1 601201Y ROLLER, 5" X 1/2" CHAIN S21/POSI TRAK COLLAR

25 1 601238Y FLANGE, 4-3/4" DIAMETER 

26 1 602619Y BOLT RAM  360-10 TON LOCK

27 1 610001Y TOWER HEAD, 1/2" CHAIN 10-TON

28 1 638321Y GUARD GOLIATH AND TITAN

29 1 680747Y PIN, GROOVED 

30 1 687101Y SPACER 

31 1 687102Y PIN 

32 1 687103Y PIN , 360-10 TON TOWER LINKAGE MEDIUM

33 1 687104Y PIN 

34 2 687105Y BAR 

35 1 687106Y SHIM 360-10 TON TOWER OUTRIGGER .059

36 4 687107Y SHIM 

37 1 687110Y TOWER WELDMET 360-10 TON TOWER TITAN

38 1 687125Y SURE LOCK 

39 1 687137Y WELDMENT,10TON SURELOCK RELEASE

40 1 687143Y WELDMENT, WIDE SURE LOCK SHAFT

41 2 707487Y WASHER, FLAT 1.26"ID X 1.875"OD X 14GA PLTD

PHOENIX
PARTS MANUAL



32

TOWER PARTS PACKAGE, PHOENIX 360 - 10 TON

 1 

 2 

 3 

 4 

 5 

 6 

 7 

 8 
 9 

 10
 

 11
 

 12
 

 13
 

 14
 

 16
 

 17
 

 18
 

 19
 

 20
 

 21
 

 22
 

 24
 

 25
 

 26
 

 27
 

 28
 

 29
 

 30
 

 31
 

 32
 

 33
 

 34
 

 35
 

 36
  37

 

 38
 

 39
 

 40
 

 41
 

 15
 

 23
 

PHOENIX
PARTS MANUAL



33

TOWER PARTS PACKAGE, PHOENIX 360 - 10 TON

ITEM QTY PART NO. DESCRIPTION
1 1 305720 FITTING, HYD #6MBX-#6MJ 
2 1 450471 CYLINDER SPRING RETURN LOW PRESSURE TOWER CYLINDER
3 1 450592 BLOCK, TOWER MANIFOLD 
4 1 450593 HOSE 53" X 3/8"ID - 6FJX TO 6FJX90M
5 1 450594 HOSE 9-1/4"X 3/8"ID  6MPX -6FJX 45dg
6 1 601046 STRAIGHT ADAPTER, 6400-6-6 
7 1 601048 STRAIGHT ADAPTER, 6400-6-4 
8 1 601130 PORTABLE GAUGE ASSEMBLY, FRONT S21
9 1 602870 1/2"X12ft CHAIN ASSM W/FOUNDRY HOOK (Alt. 602870P)

10 1 607161 COLLAR, S21, TAPPED
11 2 630643 BOLT, 1/4-20NC X 1-1/2 HEX PLATED GR 2 
12 1 770147 WASHER, 1" INTERNAL TOOTH LOCK 
13 1 CK110151 ASSEMBLY,  AUXILIARY TOWER LINE

 13 

 11  6 

 4 

 10 

 9 

 7 

 2 

 12 

 8 

 5  1 

 3 

PHOENIX
PARTS MANUAL



34

TOWER LINE

ITEM QTY PART NO. DESCRIPTION
1 1 305723 COUPLER, FEMALE FLAT FACE
2 1 687345 VALVE, AUXILIARY LINE 3/8"
3 1 CK130116 TOWER LONG HOSE 132"
4 1 CK130117 TOWER SHORT HOSE 55"

 3 

 4 

 2 

 1 

PHOENIX
PARTS MANUAL



35

DECK HOSE ROUTING 22FT

PHOENIX
PARTS MANUAL



36

DECK HOSE REPLACEMENT PARTS 22FT

ITE
M

QT
Y

PA
RT

 N
O.

DE
SC

RI
PT

IO
N

1
2

CK
13

01
12

GO
LIA

TH
 D

EC
K 

HO
SE

 A
SS

M
 22

ft 
DE

CK
2

1
CK

13
01

13
BO

LS
TE

R C
RO

SS
-O

VE
R H

OS
E A

SS
EM

BL
Y

3
2

CK
13

01
14

GO
LIA

TH
 FR

ON
T B

OL
ST

ER
  H

OS
E A

SS
EM

BL
Y

4
1

CK
13

01
77

TE
E, 

M
OR

FS
 X

 M
OR

FS
, F

OR
F S

W
IV

EL
5

1
CK

13
02

48
#8

 B
UL

KH
EA

D 
UN

IO
N 

OR
FS

/O
RF

S
6

1
CK

14
00

47
GO

LIA
TH

 D
IST

RI
BU

TIO
N 

BL
OC

K 
AS

SE
M

BL
Y, 

LR
7

1
CK

14
00

48
GO

LIA
TH

 D
IST

RI
BU

TIO
N 

BL
OC

K 
AS

SE
M

BL
Y, 

RR
8

1
CK

14
00

49
GO

LIA
TH

 D
IST

RI
BU

TIO
N 

BL
OC

K 
AS

SE
M

BL
Y, 

LF
9

1
CK

14
00

50
GO

LIA
TH

 D
IST

RI
BU

TIO
N 

BL
OC

K 
AS

SE
M

BL
Y, 

RF

 2 

 3 

 9 

 7 

 6 

 8 

 1 

 1 

 3 
 4 

 5 

PHOENIX
PARTS MANUAL



37

DECK HOSE ROUTING 20FT

PHOENIX
PARTS MANUAL



38

DECK HOSE REPLACEMENT PARTS 20FT

ITE
M

QT
Y

PA
RT

 N
O.

DE
SC

RI
PT

IO
N

1
1

CK
13

01
13

BO
LS

TE
R C

RO
SS

-O
VE

R H
OS

E A
SS

EM
BL

Y
2

2
CK

13
01

14
GO

LIA
TH

 FR
ON

T B
OL

ST
ER

  H
OS

E A
SS

EM
BL

Y
3

2
CK

13
01

56
GO

LIA
TH

 D
EC

K 
HO

SE
 A

SS
M

 20
ft 

DE
CK

4
1

CK
13

01
77

TE
E, 

M
OR

FS
 X

 M
OR

FS
, F

OR
F S

W
IV

EL
5

1
CK

13
02

48
#8

 B
UL

KH
EA

D 
UN

IO
N 

OR
FS

/O
RF

S
6

1
CK

14
00

47
GO

LIA
TH

 D
IST

RI
BU

TIO
N 

BL
OC

K 
AS

SE
M

BL
Y, 

LR
7

1
CK

14
00

48
GO

LIA
TH

 D
IST

RI
BU

TIO
N 

BL
OC

K 
AS

SE
M

BL
Y, 

RR
8

1
CK

14
00

49
GO

LIA
TH

 D
IST

RI
BU

TIO
N 

BL
OC

K 
AS

SE
M

BL
Y, 

LF
9

1
CK

14
00

50
GO

LIA
TH

 D
IST

RI
BU

TIO
N 

BL
OC

K 
AS

SE
M

BL
Y, 

RF

 1 

 2 

 9 

 7 

 6 

 8 

 3 

 3 

 4 
 2 

 5 

PHOENIX
PARTS MANUAL



39

PHOENIX DISTRIBUTION BLOCK ASSEMBLY, LR - CK140047

ITEM QTY PART NO. DESCRIPTION
1 2 305721 FITTING, PLUG, 6MB PLUG 

2 2 305722 CONNECTOR, MALE FLAT FACE

3 2 305726 FITTING, HYDRAULIC -6MB TO -6MB

4 1 CK130107 GOLIATH MANIFOLD DISTRIBUTION BLOCK

5 1 CK130108 STRAIGHT THREAD CONN ORFS / SAE-ORB, 8-8

6 1 CK130110 HOLLOW HEX PLUG #8MB

7 2 CK130111 M8-1.25x65mm BUTTON-HEAD SOCKET C.S.

 3 

 4 
 7 

 5 

 2 

 6 

 1 

PHOENIX
PARTS MANUAL



40

PHOENIX DISTRIBUTION BLOCK ASSEMBLY, RR - CK140048

ITEM QTY PART NO. DESCRIPTION
1 2 305721 FITTING, PLUG, 6MB PLUG 

2 2 305722 CONNECTOR, MALE FLAT FACE

3 2 305726 FITTING, HYDRAULIC -6MB TO -6MB

4 1 CK130107 GOLIATH MANIFOLD DISTRIBUTION BLOCK

5 1 CK130108 STRAIGHT THREAD CONN ORFS / SAE-ORB, 8-8

6 1 CK130110 HOLLOW HEX PLUG #8MB

7 2 CK130111 M8-1.25x65mm BUTTON-HEAD SOCKET C.S.

 5 

 3 

 4 

 6 

 7 

 2 

 1 

PHOENIX
PARTS MANUAL



41

PHOENIX DISTRIBUTION BLOCK ASSEMBLY, LF - CK140049

ITEM QTY PART NO. DESCRIPTION
1 2 305721 FITTING, PLUG, 6MB PLUG 

2 2 305722 CONNECTOR, MALE FLAT FACE

3 2 305726 FITTING, HYDRAULIC -6MB TO -6MB

4 1 CK130107 GOLIATH MANIFOLD DISTRIBUTION BLOCK

5 1 CK130108 STRAIGHT THREAD CONN ORFS / SAE-ORB, 8-8

6 1 CK130109 MALE ELBOW, 8-8 ORFS/SAE-ORB

7 2 CK130111 M8-1.25x65mm BUTTON-HEAD SOCKET C.S.

 5 

 4 

 2 

 3 

 7 

 6 

 1 

PHOENIX
PARTS MANUAL



42

PHOENIX DISTRIBUTION BLOCK ASSEMBLY, RF - CK140050

ITEM QTY PART NO. DESCRIPTION
1 2 305721 FITTING, PLUG, 6MB PLUG 

2 2 305722 CONNECTOR, MALE FLAT FACE

3 2 305726 FITTING, HYDRAULIC -6MB TO -6MB

4 1 CK130107 GOLIATH MANIFOLD DISTRIBUTION BLOCK

5 1 CK130108 STRAIGHT THREAD CONN ORFS / SAE-ORB, 8-8

6 1 CK130109 MALE ELBOW, 8-8 ORFS/SAE-ORB

7 2 CK130111 M8-1.25x65mm BUTTON-HEAD SOCKET C.S.

 4 

 2 

 5 

 3 

 6 

 7 

 1 

PHOENIX
PARTS MANUAL



43

PORTA-FRAME HOSE ROUTING 22FT
NO

TE
:

DE
CK

 TO
P A

SS
EM

BL
Y 

RE
M

OV
ED

 FO
R C

LA
RI

TY

PHOENIX
PARTS MANUAL



44

PORTA-FRAME HOSE REPLACEMENT PARTS, LEFT SIDE 22FT

30
57

24

W
IR

E C
HA

SE

CK
13

01
59

40
38

6
CK

13
02

47

40
38

6

CK
13

02
47

CK
13

01
76

CK
13

01
58

30
57

24

W
IR

E C
HA

SE

CH
AS

E

CK
13

01
58

W
IR

E C
HA

SE

CH
AS

E

CK
13

01
58

CK
13

02
46

CK
13

01
59

CK
13

01
59

CH
AS

E

PE
ND

EN
T

PO
W

ER

PE
ND

EN
T

PO
W

ER

45
04

93

PHOENIX
PARTS MANUAL



45

PORTA-FRAME HOSE REPLACEMENT PARTS, RIGHT SIDE 22FT

CK
13

01
58 W
IR

E C
HA

SE
RO

UT
E U

P L
EG

W
IR

E C
HA

SE

CK
13

01
58

45
04

93

45
00

84

CK
13

02
46CK

13
01

59

CK
13

02
60

FR
ON

T S
HO

RT
 JA

CK
 H

OS
E

CK
13

01
76

DE
CK

 SU
PP

LY
 H

OS
E

CK
13

02
61

RE
AR

 SH
OR

T J
AC

K 
HO

SE

CK
13

01
76

45
04

93

PHOENIX
PARTS MANUAL



46

PORTA-FRAME HOSE ROUTING 20FT
NO

TE
:

DE
CK

 TO
P A

SS
EM

BL
Y 

RE
M

OV
ED

 FO
R C

LA
RI

TY

PHOENIX
PARTS MANUAL



47

PORTA-FRAME HOSE REPLACEMENT PARTS, LEFT SIDE 20FT

CK
13

01
59

40
38

6 CK
13

02
47

40
38

6
CK

13
02

47

CK
13

01
76 W

IR
E C

HA
SE

30
57

24

CK
13

01
60 W
IR

E C
HA

SE

W
IR

E C
HA

SE

CK
13

01
60

30
57

24

W
IR

E C
HA

SE

PE
ND

EN
T

PO
W

ER

W
IR

E C
HA

SE
CK

13
01

59

CK
13

02
46

CK
13

01
59

CK
13

01
60

PO
W

ER
PE

ND
EN

T

45
04

93

PHOENIX
PARTS MANUAL



48

PORTA-FRAME HOSE REPLACEMENT PARTS, RIGHT SIDE 20FT

W
IR

E C
HA

SE

45
00

84

W
IR

E C
HA

SE
RO

UT
E U

P L
EG

CK
13

02
46

CK
13

01
59

CK
13

01
60

CK
13

02
61

RE
AR

 SH
OR

T J
AC

K 
HO

SE

CK
13

02
60

FR
ON

T S
HO

RT
 JA

CK
 H

OS
E

45
04

93

45
04

93

PHOENIX
PARTS MANUAL



49

TILT SWITCH ASSEMBLY (450084)

J

MOUNTING TILT SWITCH ASSEMBLY
 

450084

BEFORE MOUNTING SWITCH, MAKE SURE
THE THREADED HOLES ARE POSITIONED 
AS SHOWN IN THIS VIEW.

 

FRONT OF MACHINE  

 

FRONT OF MACHINE  

PHOENIX
PARTS MANUAL



50

EXPLODED VIEW - UNLOCK BAR

2

6

5

1

4

3

Parts List
ITEM P/N DESCRIPTION

1 450865 Weldment, Impulse VHT Unlock
2 450443 Rod Eye, Impulse VHT Unlock
3 450858 Fitting, Pneumatic, 1/8 NPT to 5/32 Press-to-Lock 90
4 450862 Pneumatic Cylinder, 3/4” bore x 2” stroke spring return
5 450863 Nut, 1/2-20 UNF Jam
6 450868 Nut, 1/4-28 UNF Hex Jam

PHOENIX
PARTS MANUAL



51

PHOENIX REAR AIRLINE AND ELECTRICAL ROUTING ASSEMBLY

DETAIL A

DETAIL B

DETAIL C
DETAIL D

Connector Wiring Details

A

B

C

D

6

8

3

5

2

9

1
6

4

1

3

7

Red Wire Side

Black Wire SideB

Parts List
ITEM P/N DESCRIPTION

1 450086 Connector Receptacle 2-position, Natural Color
2 CK130164 1/2” ID Flexible Conduit
3 CK130168 5/32” OD Black Tubing
4 CK130126 Tilt Switch Cable Assembly
5 450097 Connector Terminal, Female, 14-20AWG TIN
6 CK130170 5/32” OD Black Plastic Tubing
7 CK130171 5/32” OD Black Plastic Tubing
8 450932 Union T, 5/32” Press-to-Lock
9 450858 1/8” NPT to 5/32” Press-to-Lock Elbow

PHOENIX
PARTS MANUAL



52

WIRING DIAGRAM PHOENIX P/U, HORZ

PHOENIX
PARTS MANUAL

8-
1/

2”
 R

EF
.

5”
 R

EF
.

N
P1

45
3 

RE
V.

 A



53

PHOENIX HYDRAULIC SCHEMATIC - CK130209

PHOENIX
PARTS MANUAL



54

Notes



55

Notes



Chief reserves the right to alter product specifications
and/or package components without notice.

996 Industrial Drive
Madison, IN 47250
Phone:		 800-445-9262
Fax:			   866-275-0173

www.chiefautomotive.com


